Work Bench. Arbetsbänk Arbeidsbenk Työtaso Werkbank. Art.no Model HF-GT-A. English. Svenska. Norsk. Suomi. Deutsch. Ver.

Save this PDF as:
 WORD  PNG  TXT  JPG

Koko: px
Aloita esitys sivulta:

Download "Work Bench. Arbetsbänk Arbeidsbenk Työtaso Werkbank. Art.no Model 40-6889 HF-GT-A. English. Svenska. Norsk. Suomi. Deutsch. Ver."

Transkriptio

1 Work Bench Arbetsbänk Arbeidsbenk Työtaso Werkbank English Svenska Deutsch Suomi Norsk Art.no Model HF-GT-A Ver

2 English Work Bench Art.no Model HF-GT-A Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and any necessary changes made to technical data. If you have any questions regarding technical problems please contact our Customer Services (see address on reverse). Safety Max. Load: 100 kg. Heavy loads must be placed down carefully onto the work bench. Make sure that all screws and nuts are mounted and securely tightened. The plastic feet should be mounted onto the legs to protect against slipping. Never stand on the workbench or use it as a step ladder. The work bench must sit solidly with all four feet on hard and flat surface. Product description Foldable workbench with dual cranks for easy fastening of odd shaped and diverse sized workpieces. Stable Max load: 100 kg. Built in tool holders in the cross bar. Swivel pegs which can be used in a variety of ways. Angle and length measurements on the worktop. Non-slip feet. Contents 1 Worktop 2 pcs. 2 Slide base 2 pcs. 3 M8 40mm bolt 4 pcs. 4 Crossbar 2 pcs. 5 Leg frame 2 pcs. 6 Plastic foot 4 pcs. 7 M8 washer 8 pcs wood screw 16 pcs. 9 M6 32mm bolt 8 pcs. 10 M6 nut 8 pcs. 11 M8 nut 4 pcs. 12 Swivel peg 4 pcs. 13 M6 washer 8 pcs. 2

3 Assembly 1. Mount the crossbars to the (4) leg frames (5) with the M6 bolts (9), washers 12 (13) and nuts (10). 2. Fasten the slide bases (2) 8 on the underside of the worktops (1) with the three screws (8). 3. Mount the leg frames (5) on the underside of the slide bases (2) with the M8 bolts (3), washers (7) and nuts (11). 4. Press the plastic feet (6) securely onto the legs. N.B. The plastic feet are asymmetrical, 4 the highest part should be facing the leg s outer corner. 5. Flip over the workbench and press in the swivel pegs (12) into the holes in the work tops English Storage and maintenance The workbench can be cleaned with mild washing up liquid and a damp cloth. Make sure to check that the screws are securely tightened every now and then. Lubricate the slide bases threads when needed. Store the workbench in a dry location. Protecting the environment Dispose of your waste responsibly, sort and recycle where possible. All machines, hoses and packing material should be sorted and handled according to local environmental regulations. Specifications Working height Vice jaw opening Folded size Weight 785 mm 110 mm mm 6.7 kg 3

4 Arbetsbänk Art.nr Modell HF-GT-A Läs igenom hela bruksanvisningen före användning och spara den sedan för framtida bruk. Vi reserverar oss för ev. text- och bildfel samt ändringar av tekniska data. Vid tekniska problem eller andra frågor, kontakta vår kundtjänst (se adressuppgifter på baksidan). Svenska Säkerhet Max belastning: 100 kg. Tung last måste läggas ner lugnt och försiktigt på arbetsbänken. Se till att alla skruvar och muttrar är monterade och åtdragna. Plastfötterna skall vara monterade på benen som halkskydd. Stå aldrig på arbetsbänken och använd den inte som stege. Arbetsbänken måste stå stadigt på alla fyra fötterna på ett hårt och plant underlag. Produktbeskrivning Hopfällbar arbetsbänk med dubbla vevar för enkel fastsättning av arbetstycken med olika form/storlek. Stabil Max belastning 100 kg. Verktygshållare i tvärstagen. Spännbackar som går att använda på många olika sätt. Vinkel- och längdmärkning på bänkskiva. Halkfria fötter. Förpackningen innehåller 1 Bänkskiva 2 st. 2 Skruvstycke 2 st. 3 Bult M8 40mm 4 st. 4 Tvärstag 2 st. 5 Benpar 2 st. 6 Plastfot 4 st. 7 Planbricka M8 8 st. 8 Träskruv 4, st. 9 Bult M6 32mm 8 st. 10 Mutter M6 8 st. 11 Mutter M8 4 st. 12 Spännback 4 st. 13 Planbricka M6 8 st. 4

5 Montering 1. Montera tvärstagen (4) på benparen (5) med M6 bultar (9), planbrickor (13) och muttrar (10) Fäst skruvstyckena (2) på undersidan av bänkskivorna (1) med 5 träskruvarna (8). 3. Montera benparen (5) på undersidan av skruvstyckena (2) med M8 bultar (3), planbrickor (7) och muttrar (11) Tryck fast plastfötterna (6) i benen. Obs! Plastfötterna är inte symetriska, 4 den högsta delen skall vara mot benets ytterhörn. 5. Vänd arbetsbänken och tryck fast spännbackarna (12) i hålen i bänkskivorna. Svenska Underhåll och förvaring Arbetsbänken kan rengöras med ett milt diskmedel och en fuktad tvättlapp. Kontrollera då och då att skruvarna är åtdragna. Smörj gängorna i skruvstycket om de börjar gå tungt. Förvara arbetsbänken i ett torrt utrymme. Skydda miljön Sortera ditt avfall och lät det gå till återvinning istället för att kasta det. Alla maskiner, slangar och förpackningsmaterial ska sorteras och hanteras enligt lokala miljöförordningar. Specifikationer Arbetshöjd Öppning skruvstycke Storlek hopfälld Vikt 785 mm 110 mm mm 6,7 kg 5

6 Arbeidsbenk Art.nr Modell HF-GT-A Les igjennom bruksanvisningen grundig før bruk av produktet, og ta vare på den for ev. framtidig bruk. Vi reserverer oss mot ev. tekst- og bildefeil, samt forandringer av tekniske data. Ved tekniske problemer eller andre spørsmål, ta kontakt med vårt kundesenter. (Se opplysninger om kundesenteret her i denne bruksanvisningen). Norsk Sikkerhet Maks. belastning: 100 kg. Tung last må legges forsiktig ned på arbeidsbenken. Påse at alle skruer og mutre er trukket godt til. Plastføttene skal være montert på beina. De forhindrer benken i å skli på underlaget. Stå aldri på arbeidsbenken. Bruk den heller ikke som stige. Arbeidsbenken må stå stødig på et jevnt og solid underlag med alle føttene på underlaget. Produktbeskrivelse Sammenleggbar arbeidsbenk med doble sveiver for enkelt å kunne feste arbeidsemner av ulike former og størrelser. Stabil Maks. belastning 100 kg. Verktøyholder i tverrstaget. Spennbakker som kan brukes på forskjellige måter. Vinkel- og lengdemerking på benkplaten. Sklisikre føtter. Forpakningen inneholder 1 Benkplate 2 stk. 2 Skrustykke 2 stk. 3 Bolt M8 40 mm 4 stk. 4 Tverrstag 2 stk. 5 Bein 2 par 6 Plastfot 4 stk. 7 Skive M8 8 stk. 8 Treskrue 4, stk. 9 Bolt M6 32 mm 8 stk. 10 Mutter M6 8 stk. 11 Mutter M8 4 stk. 12 Spennstag 4 stk. 13 Planskive M6 8 stk. 6

7 Montering 1. Monter tverrstagene (4) på beina (5) med M6 boltene (9), skiver (13) og mutre (10). 2. Fest skruebrakettene (2) på undersiden av benkplatene (1) med treskruene (8). 3. Monter beina (5) på undersiden av skruebrakettene (2) med M8 boltene (3), skiver (7) og mutre (11). 4. Press plastføttene (6) på plass på beina. Obs! Plastføttene er ikke symmetriske. Den høyeste delen skal vende utover. 5. Snu arbeidsbenken og trykk spennstagene (12) på plass i hullene i benkeplatene Norsk Vedlikehold og oppbevaring Arbeidsbenken rengjøres med en lett fuktet klut med mildt oppvaskmiddel. Kontroller med jevne mellomrom at skruene er trukket godt til. Smør gjengene på braketten hvis de begynner å bli vanskelige å skru på. Oppbevar arbeidsbenken på et tørt sted. Ta vare på miljøet Sorter avfallet og la det gå til gjenvinning. Alle maskiner, slanger og all emballasje skal sorteres og håndteres i henhold til lokale miljøforskrifter. Spesifikasjoner Arbeidshøyde Maks. åpning på skrustikken Størrelse (sammenslått) Vekt 785 mm 110 mm mm 6,7 kg 7

8 Työtaso Tuotenro Malli HF-GT-A Lue käyttöohjeet ennen tuotteen käyttöönottoa. Säilytä käyttöohjeet tulevaa tarvetta varten. Pidätämme oikeuden teknisten tietojen muutoksiin. Emme vastaa mahdollisista teksti- tai kuvavirheistä. Jos laitteeseen tulee teknisiä ongelmia, ota yhteys myymälään tai asiakaspalveluun (yhteystiedot käyttöohjeen lopussa). Turvallisuus Suurin sallittu kuorma: 100 kg. Raskas kuorma tulee asettaa varoen työtasolle. Varmista, että kaikki ruuvit ja mutterit ovat kunnolla kiinni. Muovijalat tulee asentaa jalkoihin liukuesteeksi. Älä seiso työtason päällä äläkä käytä sitä tikkaana. Työtason tulee seistä vakaasti keikilla neljällä jalalla kovalla ja tasaisella alustalla. Suomi Tuotekuvaus Taitettava työtaso, jossa kaksi kampea erikokoisten työkappaleiden helppoa kiinnittämistä varten. Vakaa Suurin kuorma 100 kg. Työkalupidike poikkitangossa Monikäyttöiset kiristysleuat. Kulma- ja pituusmerkintä työtasossa. Liukumattomat jalat. Pakkauksen sisältö 1 Työtaso 2 kpl 2 Ruuvipuristin 2 kpl 3 Pultti M8 40mm 4 kpl 4 Poikkituki 2 kpl 5 Jalkapari 2 kpl 6 Muovijalka 4 kpl 7 Aluslaatta M8 8 kpl 8 Puuruuvi 4, kpl 9 Pultti M6 32mm 8 kpl 10 Mutteri M6 8 kpl 11 Mutteri M8 4 kpl 12 Kiristysleuat 4 kpl 13 Aluslaatta M6 8 kpl 8

9 Asennus 1. Asenna poikkitanko (4) jalkapariin (5) M6-pulteilla (9), aluslaatoilla (13) ja muttereilla (10). 2. Kiinnitä ruuvipuristimet (2) pöytälevyjen (1) alapuolelle puuruuveilla (8). 3. Asenna jalkaparit (5) ruuvipuristimien (2) alle M8-pulteilla (3), aluslaatoilla (7) ja muttereilla (11). 4. Kiinnitä muovijalat (6) kiinni jalkoihin. Huom.! Muovijalat eivät ole symmetrisiä; korkein osa tulee olla jalan ulkokulmaa kohti. 5. Käännä työtaso ja paina kiristysleuat (12) työtason reikiin. Huolto ja säilytys Työtaso puhdistetaan kostealla liinalla ja miedolla pesuaineliuoksella. Tarkasta ajoittain, että ruuvit ovat tiukalla. Voitele ruuvipuristinten kierteet, mikäli ne liikkuvat raskaasti. Säilytä työtasoa kuivissa tiloissa Suomi Pidä huolta ympäristöstä Lajittele ja kierrätä jätteet. Älä heitä niitä sekajätteisiin. Kaikki koneet, letkut ja pakkausmateriaali on lajiteltava paikallisten ympäristösääntöjen mukaisesti. Tekniset tiedot Työskentelykorkeus Ruuvipuristimen avauma Mitat kokoontaitettuna Paino 785 mm 110 mm mm 6,7 kg 9

10 Werkbank Art.Nr Modell HF-GT-A Vor Inbetriebnahme die komplette Bedienungsanleitung durchlesen und aufbewahren. Irrtümer, Abweichungen und Änderungen behalten wir uns vor. Bei technischen Problemen oder anderen Fragen freut sich unser Kundenservice über eine Kontaktaufnahme (Kontakt siehe Rückseite). Sicherheitshinweise Max. Belastung: 100 kg. Schwere Lasten müssen langsam und vorsichtig auf der Werkbank abgelegt werden. Darauf achten, dass sämtliche Schrauben und Muttern angebracht und festgezogen sind. Die Kunststofffüße müssen an den Beinen als Schutz gegen Verrutschen angebracht werden. Niemals auf der Werkbank stehen und diese nicht als Leiter benutzen. Die Werkbank muss mit allen vier Füßen einen stabilen Stand auf einer harten und ebenen Unterlage haben. Produktbeschreibung Klappbare Werkbank mit doppelten Kurbeln zum einfachen Einspannen von Werkstücken verschiedener Form/Größe Stabil max. Belastung 100 kg Werkzeughalter in der Querstrebe Vielseitig einsetzbare Spannbacken Winkel- und Längenmarkierung auf der Arbeitsplatte Rutschfeste Füße Deutsch Lieferumfang 1 Arbeitsplatte 2 St. 2 Schraubstock 2 St. 3 Schraube M8 40 mm 4 St. 4 Querstrebe 2 St. 5 Beinpaar 2 St. 6 Plastikfuß 4 St. 7 Unterlegscheibe M8 8 St. 8 Holzschraube 4, St. 9 Schraube M6 32 mm 8 St. 10 Mutter M6 8 St. 11 Mutter M8 4 St. 12 Spannbacke 4 St. 13 Unterlegscheibe M6 8 St. 10

11 Zusammenbau 1. Die Querstrebe (4) am Beinpaar (5) mit M6-Schrauben (9), 12 Unterlegscheiben (13) und Muttern (10) 8 montieren. 2. Die Schraubstöcke (2) an der Unterseite der Arbeitsplatten (1) mit den Holzschrauben (8) befestigen. 3. Die Beinpaare (5) an der Unterseite der Schraubstöcke (2) mit M8-Schrauben (3), Unterlegscheiben (7) und Muttern (11) montieren Die Plastikfüße (6) in die Beine stecken. Hinweis: Die Plastikfüße sind nicht symmetrisch, das höhere Ende gehört an die äußere Ecke des Beins. 5. Die Werkbank umdrehen und die Spannbacken (12) in die Löcher der Arbeitsplatten drücken Pflege und Aufbewahrung Die Werkbank kann mit einem milden Geschirrspülmittel und einem feuchten Tuch gereinigt werden. Von Zeit zu Zeit den festen Sitz der Schrauben überprüfen. Die Gewinde des Schraubstocks bei Schwergängigkeit schmieren. Die Werkbank an einem trockenen Ort aufbewahren. Deutsch Umweltschutz Bitte das Produkt entsprechend den lokalen Bestimmungen entsorgen. Weitere Informationen sind von der Gemeinde oder den kommunalen Entsorgungsbetrieben erhältlich. Technische Daten Arbeitshöhe Öffnung Schraubstock Abmessungen eingeklappt Gewicht 785 mm 110 mm mm 6,7 kg 11

12 Sverige Kundtjänst tel: 0247/ fax: 0247/ e-post: Internet Post Clas Ohlson AB, INSJÖN Norge Kundesenter tlf.: faks: e-post: Internett Post Clas Ohlson AS, Postboks 485 Sentrum, 0105 OSLO Suomi Asiakaspalvelu puh.: sähköposti: Internet Osoite Clas Ohlson Oy, Maistraatinportti 4 A, HELSINKI Great Britain Customer Service contact number: Internet Postal Market Place Kingston Upon Thames Surrey KT1 1JZ Deutschland Kundenservice Unsere Homepage besuchen und auf Kundenservice klicken.

Roller Support Stand. Safety. Setting up. Putting away. Art.no 40-6814

Roller Support Stand. Safety. Setting up. Putting away. Art.no 40-6814 Roller Support Stand Art.no 40-6814 English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and

Lisätiedot

Manual, mechanical HDMI switch with 4 inputs and one output.

Manual, mechanical HDMI switch with 4 inputs and one output. HDMI Switch, manual Art.no. 38-2263 Model HD-0411 English Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images and

Lisätiedot

ENGLISH. 1. Screw off the battery cover. 2. Replace the battery with a new type AG10/SR54 and screw back battery cover.

ENGLISH. 1. Screw off the battery cover. 2. Replace the battery with a new type AG10/SR54 and screw back battery cover. ENGLISH Step Counter Art.no. 34-7355 Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images and for making any necessary

Lisätiedot

Provides power to the aerial amplifier when power supply is missing from a satellite receiver box or TV.

Provides power to the aerial amplifier when power supply is missing from a satellite receiver box or TV. Art.no 38-4566 English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and any necessary changes

Lisätiedot

120 cm Decorative LED Tree

120 cm Decorative LED Tree 120 cm Decorative LED Tree Art.no 36-6106 Model WX-LED44-160WW-10-1 ENGLISH Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right

Lisätiedot

Stege till uppblåsbar pool Bassengtrapp Portaat uima-altaaseen

Stege till uppblåsbar pool Bassengtrapp Portaat uima-altaaseen KÄYTTÖOHJE BRUKSANVISNING Stege till uppblåsbar pool Bassengtrapp Portaat uima-altaaseen Ver. 00-000 Modell/Malli: AC-90 Nr/Nro: -9 SVENSKA Stege till uppblåsbar pool Artikelnummer: -9, modell AC-90 Läs

Lisätiedot

Baseball Cap Painting Kit

Baseball Cap Painting Kit Baseball Cap Painting Kit Art.no 31-8062 Instructions English Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors

Lisätiedot

Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung

Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung Art.no. 38-4936 Ver. 20150807 2 Wall Bracket Art.no. 38-4936 English Please read the entire instruction manual before use and save it for

Lisätiedot

Car Tweeters Diskanthögtalare Diskanthøyttaler Diskanttikaiutin

Car Tweeters Diskanthögtalare Diskanthøyttaler Diskanttikaiutin Car Tweeters Diskanthögtalare Diskanthøyttaler Diskanttikaiutin Art.no. Model 38-3313 TR6000B English 3 Svenska 4 Norsk 5 Suomi 6 Ver. 200906 Car Tweeters Art.no. 38-3313 Model TR6000B ENGLISH Please

Lisätiedot

Clean the timer using a lightly moistened cloth. Only use mild cleaning agents, never solvents or corrosive chemicals.

Clean the timer using a lightly moistened cloth. Only use mild cleaning agents, never solvents or corrosive chemicals. Kitchen Timer Art.no 34-2360-1, -2, -3 English Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors in text or images

Lisätiedot

Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung

Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung Patent by Multibrackets Art.no. 38-4637 Ver. 20130926 2 Wall Bracket Art.no. 38-4637 English Please read the entire instruction manual before

Lisätiedot

Stand for Log Splitter , ,

Stand for Log Splitter , , Stand for Log Splitter 18-3570, 40-9122, 40-9511 rt.no. 40-9363 1. lose the bleed screw. 2. Turn the log splitter upside down, detach the wheels and remove the plugs from the ends of the legs. 3. First

Lisätiedot

Hand Operated Meat Mincer

Hand Operated Meat Mincer Hand Operated Meat Mincer Art.no 34-178 English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images

Lisätiedot

TV/Monitor Wall Bracket

TV/Monitor Wall Bracket English TV/Monitor Wall Bracket Art.no 38-5324 Model Wall mount 50/75/100 Read the entire instruction manual before use and then safe it for future reference. We reserve the right to make changes to text,

Lisätiedot

TV/Monitor Wall Bracket

TV/Monitor Wall Bracket English TV/Monitor Wall Bracket. Drill holes in the wall using a suitable drill bit.. Screw the wall plate to the wall.. Fasten the bracket using the included bolts. Art.no - Model Wall mount 0//00/00

Lisätiedot

Acacia. Care and maintenance. Disposal. English

Acacia. Care and maintenance. Disposal. English Acacia Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and any necessary changes made to technical

Lisätiedot

230 V Fan. Safety. Product description. Care and maintenance. Disposal. Specifications

230 V Fan. Safety. Product description. Care and maintenance. Disposal. Specifications 230 V Fan Art.no 36-4769 Model P2123HBL English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images

Lisätiedot

Floor lamp assembly. Specifications. Table lamp assembly. English. Floor Lamp Height 148 cm Bulb Cable length

Floor lamp assembly. Specifications. Table lamp assembly. English. Floor Lamp Height 148 cm Bulb Cable length Art.no 18-2802, 18-2803 Model CS-MT021-UK, CS-FL017-UK Vera Floor/Table Lamp 36-5232, 36-5233 CS-MT021, CS-FL017 English Please read the entire instruction manual before using the product and then save

Lisätiedot

Cordless Christmas Tree Candles with Remote Control

Cordless Christmas Tree Candles with Remote Control Cordless Christmas Tree Candles with Remote Control Art.no 36-6139 Model A3860 ENGLISH Please read the entire instruction manual before using the product and then save it for future reference. We reserve

Lisätiedot

Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung

Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung Wall Bracket Väggfäste Veggbrakett Seinäkiinnike Wandhalterung Art.no. 38-4641 Ver. 20130926 2 Wall Bracket Art.no. 38-4641 English Please read the entire instruction manual before use and save it for

Lisätiedot

Disposal This product should be disposed of in accordance with local regulations. If you are unsure how to proceed, contact your local council.

Disposal This product should be disposed of in accordance with local regulations. If you are unsure how to proceed, contact your local council. Elegant Table Lamp Art.no 18-1227-1, -2, 36-1131-1, -2 ENGLISH Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors

Lisätiedot

GKX5 Gaming Keyboard. Programming the macro keys. Buttons and functions. Care and maintenance. Disposal. Specifications. English

GKX5 Gaming Keyboard. Programming the macro keys. Buttons and functions. Care and maintenance. Disposal. Specifications. English English GKX5 Gaming Keyboard Art.no 1-36 Model GKX5 3-6216-1, -2 GKX5 Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for

Lisätiedot

Picture Light Art.no , -2 Model PLED-15ZS-BK , -2 PLED-15ZS-WH

Picture Light Art.no , -2 Model PLED-15ZS-BK , -2 PLED-15ZS-WH Picture Light Art.no 8-590-, - Model PLED-5ZS-BK 36-4565-, - PLED-5ZS-WH ENGLISH Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors

Lisätiedot

Digital Window Thermometer

Digital Window Thermometer Digital Window Thermometer Art.no 36-1270 English Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images and for making

Lisätiedot

ENGLISH. Do not shine the spotlight at anyone s eyes. Turn off the torch and let it cool completely before changing the battery or putting it away.

ENGLISH. Do not shine the spotlight at anyone s eyes. Turn off the torch and let it cool completely before changing the battery or putting it away. ENGLISH Mini LED Torch Art.no 36-4839 Model M13A1 Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images

Lisätiedot

Shower Set. English. Assembly

Shower Set. English. Assembly Shower Set Art.no 40-7348 Model ST-RS06021-GAP10 English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text

Lisätiedot

Travel Toothbrush. Specifications Batteries: 1 x AAA/LR03 (included).

Travel Toothbrush. Specifications Batteries: 1 x AAA/LR03 (included). Travel Toothbrush Art.no 34-3080-1, -2, -3, -4, -5, -6, -7 Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors

Lisätiedot

ENGLISH. This product should be disposed of in accordance with local regulations. If you are unsure how to proceed, contact your local council.

ENGLISH. This product should be disposed of in accordance with local regulations. If you are unsure how to proceed, contact your local council. ENGLISH Camping Table Art.no 31-1168 Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors in text or images and

Lisätiedot

Expandable LED String Light

Expandable LED String Light Expandable LED String Light Art.no 36-5663, 36-5664 Model WX-LED44-50WW ENGLISH Please read the entire instruction manual before using the product and then save it for future reference. We reserve the

Lisätiedot

Dimmer switch. Operating instructions A short press on the dimmer knob turns the light on and off. Turn clockwise to increase brightness.

Dimmer switch. Operating instructions A short press on the dimmer knob turns the light on and off. Turn clockwise to increase brightness. switch Art.no 36-2810 Model EFM700DC Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and any necessary

Lisätiedot

Automatic Hose Reel. Automatisk slangvinda Automatisk slangevinde Automaattinen letkukela Schlauchbox mit Aufrollautomatik 40-7913 HL-WA-20

Automatic Hose Reel. Automatisk slangvinda Automatisk slangevinde Automaattinen letkukela Schlauchbox mit Aufrollautomatik 40-7913 HL-WA-20 Automatic Hose Reel Automatisk slangvinda Automatisk slangevinde Automaattinen letkukela Schlauchbox mit Aufrollautomatik art. nr model 40-7913 HL-WA-20 Version 20140107 2 Automatic Hose Reel Art.no 40-7913

Lisätiedot

Megaphone. Safety. Product description. Buttons and functions. Use. Care and maintenance. Disposal. Specifications. Art.no 38-4165 Model SD-16S

Megaphone. Safety. Product description. Buttons and functions. Use. Care and maintenance. Disposal. Specifications. Art.no 38-4165 Model SD-16S Megaphone Art.no 8-6 Model SD-6S Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and any necessary

Lisätiedot

Short Cycle Timer, 0 60 min/0 6 hours

Short Cycle Timer, 0 60 min/0 6 hours Short Cycle Timer, 0 60 min/0 6 hours Art.no 36-5574, 36-5575 Model 7G1H/1A, 7G6H/1A English Please read the entire instruction manual before using the product and then save it for future reference. We

Lisätiedot

LCD/Plasma Screen Cleaning Kit

LCD/Plasma Screen Cleaning Kit LCD/Plasma Screen Cleaning Kit Art.no 38-4373 Model PT-9006 English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors

Lisätiedot

Camping Chair. Safety. Operating instructions. Care and maintenance. Disposal. Art.no: 31-1171 ENGLISH

Camping Chair. Safety. Operating instructions. Care and maintenance. Disposal. Art.no: 31-1171 ENGLISH ENGLISH Camping Chair Art.no: 31-1171 Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors in text or images and

Lisätiedot

LED Party String Lights

LED Party String Lights LED Party String Lights Art.no 18-2297, -98 Model ZKU025-UK, ZKU026-UK English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right

Lisätiedot

Roller/Ball Bearing Work Stand

Roller/Ball Bearing Work Stand Roller/Ball Bearing Work Stand Art.no 40-804 Model YH-RS007 Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text

Lisätiedot

Furniture Set. Möbelset Møbelsett Kalustesarja Ver English. Svenska. Norsk. Suomi. Deutsch. M6x25mm

Furniture Set. Möbelset Møbelsett Kalustesarja Ver English. Svenska. Norsk. Suomi. Deutsch. M6x25mm Furniture Set Möbelset Møbelsett Kalustesarja eutsch English Svenska Suomi Norsk rt.no Model M6x25mm 3-75 335.83 Ver. 2050902 English Furniture Set rt.no 3-75 Model 335.83 Please read the entire instruction

Lisätiedot

Balcony Table. Balkongbord Balkongbord Parvekepöytä. Art.no 31-5233 Ver. 201209. English. Svenska. Norsk. Suomi

Balcony Table. Balkongbord Balkongbord Parvekepöytä. Art.no 31-5233 Ver. 201209. English. Svenska. Norsk. Suomi Balcony Table Balkongbord Balkongbord Parvekepöytä English Svenska Suomi Norsk Art.no 31-5233 Ver. 201209 2 Balcony Table Art.no 31-5233 Please read the entire instruction manual before use and save it

Lisätiedot

SVENSKA. FM-radio. FM-radio NORSK SUOMI. Art.no. Model 38-3244 H5021A. Ver. 200902. www.clasohlson.com

SVENSKA. FM-radio. FM-radio NORSK SUOMI. Art.no. Model 38-3244 H5021A. Ver. 200902. www.clasohlson.com FM-radio FM-radio SUOMI SVENSKA NORSK Art.no. Model 38-3244 H5021A Ver. 200902 www.clasohlson.com SVENSKA FM-radio Art.nr: 38-3244 Model: H5021A Läs igenom hela bruksanvisningen före användning och spara

Lisätiedot

ENGLISH SVENSKA NORSK SUOMI AM/FM Radio. AM/FM-radio. Model: BS-320-UK/BS-320. Ver

ENGLISH SVENSKA NORSK SUOMI AM/FM Radio. AM/FM-radio. Model: BS-320-UK/BS-320. Ver 18-8002 38-2080 AM/FM Radio AM/FM-radio ENGLISH SVENSKA NORSK SUOMI Model: BS-320-UK/BS-320 Ver. 200802 www.clasohlson.com AM/FM Radio Art no. 18-8002/38-2080 Model BS-320-UK/BS-320 Please read the entire

Lisätiedot

Switch to the next running PC [Ctrl + Shift + 1] Switch to PC 1 [Ctrl + Shift + 2] Switch to PC 2 [Ctrl + Shift + S]

Switch to the next running PC [Ctrl + Shift + 1] Switch to PC 1 [Ctrl + Shift + 2] Switch to PC 2 [Ctrl + Shift + S] 38-2525 Switch -omkopplare -omkobler -kytkin ENGLISH SVENSKA NORSK SUOMI Model/Modell/Malli: 2180-1826 Ver. 200711 www.clasohlson.com ENGLISH Switch, article number 38-2525 Please read the entire instruction

Lisätiedot

GREAT BRITAIN CUSTOMER SERVICE

GREAT BRITAIN CUSTOMER SERVICE Solar Railing Lights Art.no 36-4789-1, -2, -3 Model 413.360 English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors

Lisätiedot

Dimmer switch. Operating instructions A short press on the dimmer knob turns the light on and off. Turn clockwise to increase brightness.

Dimmer switch. Operating instructions A short press on the dimmer knob turns the light on and off. Turn clockwise to increase brightness. switch Art.no 36-2809 Model EFM700DB Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and any necessary

Lisätiedot

FM Radio, Retro design

FM Radio, Retro design FM Radio, Retro design FM-radio retrodesign FM-radio i retrodesign FM-retroradio ENGLISH SVENSKA NORSK SUOMI Art. no. 38-2523 Model AEW510A 18-8015 AEW510A-UK Ver. 200806 www.clasohlson.com ENGLISH FM

Lisätiedot

Only use warm water to clean the product. Use vegetable oil to treat the mortar surface from time to time.

Only use warm water to clean the product. Use vegetable oil to treat the mortar surface from time to time. Mortar & Pestle Art.no 34-8508 English Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images and for making any necessary

Lisätiedot

Push a pointed object into the hole on the back (under the measure button).

Push a pointed object into the hole on the back (under the measure button). IR Thermometer Art.no 36-2286 Model IR1-LS4 Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images and for making any

Lisätiedot

Synthetic Rattan Café Set

Synthetic Rattan Café Set Synthetic Rattan Café Set Caféset konstrotting Kafésett kunstrotting Polyrottinkinen pöytäryhmä Caféset aus Polyrattan Deutsch English Svenska Suomi Norsk Art.no 31-5202, 31-5202-1 Ver. 20140901 2 Synthetic

Lisätiedot

Mobile Telephone Holder

Mobile Telephone Holder 36-2948, 36-2947 Mobile Telephone Holder Mobiltelefonhållare Mobiltelefonholder Matkapuhelinteline Nr/Nro: 36-2947, 36-2948 English 2 Svenska 4 Norsk 6 Suomi 8 Ver. 001-200705 ENGLISH Mobile Telephone

Lisätiedot

38-2929. TV Table. TV-bänk TV-benk TV-taso. Ver. 200804. www.clasohlson.com

38-2929. TV Table. TV-bänk TV-benk TV-taso. Ver. 200804. www.clasohlson.com 38-22 TV Table TV-bänk TV-benk TV-taso SUOMI NORSK SVENSKA ENGLISH Ver. 200804 www.clasohlson.com TV Table Art. No: 38-22 Please read the entire instruction manual before using the product and save it

Lisätiedot

Digital Timer. Operating instructions. Care and maintenance. Disposal. Specifications. Art.no 34-2361. Battery. Using the timer as a timer/egg timer

Digital Timer. Operating instructions. Care and maintenance. Disposal. Specifications. Art.no 34-2361. Battery. Using the timer as a timer/egg timer Digital Timer Art.no 34-2361 English Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors in text or images and

Lisätiedot

Rear Rack Bike Light. Safety. Product description. Buttons and functions. Assembly. Care and maintenance. Disposal. Specifications ENGLISH

Rear Rack Bike Light. Safety. Product description. Buttons and functions. Assembly. Care and maintenance. Disposal. Specifications ENGLISH ENGLISH Rear Rack Bike Light Art.no 31-1927 Model Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images

Lisätiedot

12 V LED Spotlight Art.no 36-1316 Model MF-3059

12 V LED Spotlight Art.no 36-1316 Model MF-3059 12 V LED Spotlight Art.no 36-1316 Model MF-3059 ENGLISH Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors in

Lisätiedot

Surge Suppressor. Safety. Product description. Operating instructions. Disposal. Specifications

Surge Suppressor. Safety. Product description. Operating instructions. Disposal. Specifications Surge Suppressor Art.no. 36-3390 Model EMP601SSP Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images

Lisätiedot

TRIMFENA Ultra Fin FX

TRIMFENA Ultra Fin FX BRUKSANVISNING KÄYTTÖOHJE TRIMFENA Ultra Fin FX TASAUSSIIVEKE Ultra Fin FX Artikelnr./nro 31-1766 vers. 001-2003-03 Trimfena/Tasaussiiveke Ultra Fin FX B. Ca 6 mm avstånd till växelhuset. B. Vaihe 2, noin

Lisätiedot

How to build a bird house. Så bygger du en egen fågelholk Hvordan bygge en fuglekasse Rakenna oma linnunpönttö Ein Vogelhäuschen selber bauen

How to build a bird house. Så bygger du en egen fågelholk Hvordan bygge en fuglekasse Rakenna oma linnunpönttö Ein Vogelhäuschen selber bauen How to build a bird house Så bygger du en egen fågelholk Hvordan bygge en fuglekasse Rakenna oma linnunpönttö Ein Vogelhäuschen selber bauen a How to build a bird house: Use 20 thick wood. The kind of

Lisätiedot

Battery-Operated LED String Lights Easy to set up. Not dependant on a power point. Automatic on/off. For indoor or outdoor use. IP44.

Battery-Operated LED String Lights Easy to set up. Not dependant on a power point. Automatic on/off. For indoor or outdoor use. IP44. String Lights Art.no 36-5350 Model XYLB-40L English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images

Lisätiedot

Johanna. Art.no. Model AW-1031B AW-1031B. Outdoor light Utomhusbelysning Utendørslampe Ulkovalaisin ENGLISH SVENSKA NORSK SUOMI

Johanna. Art.no. Model AW-1031B AW-1031B. Outdoor light Utomhusbelysning Utendørslampe Ulkovalaisin ENGLISH SVENSKA NORSK SUOMI Johanna Outdoor light Utomhusbelysning Utendørslampe Ulkovalaisin SUOMI ENGLISH NORSK SVENSKA Art.no. Model 32-6506 AW-1031B 32-6507 AW-1031B Ver. 201107 Outdoor light Art.no 32-6506 Model AW-1031B 32-6507

Lisätiedot

Chain Link Remover. Product description. Removing pins. Inserting a new pin. Adjusting the chain. Disposal. Art. no ENGLISH

Chain Link Remover. Product description. Removing pins. Inserting a new pin. Adjusting the chain. Disposal. Art. no ENGLISH ENGLISH Chain Link Remover Art. no 34-8708 Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and

Lisätiedot

Torkställning eluppvärmd Tørkestativ elektrisk oppvarmet Kuivausteline, sähkökäyttöinen

Torkställning eluppvärmd Tørkestativ elektrisk oppvarmet Kuivausteline, sähkökäyttöinen 34-7686 Torkställning eluppvärmd Tørkestativ elektrisk oppvarmet Kuivausteline, sähkökäyttöinen Modell/Malli: S825T/3 Nr/Nro: 34-7686 Svenska 3 Norsk 4 Suomi 5 Ver. 200709 Torkställning eluppvärmd, art.nr

Lisätiedot

LED Rechargeable Front Bicycle Light

LED Rechargeable Front Bicycle Light ENGLISH LED Rechargeable Front Bicycle Light Art.no 31-5526 Model FF-240 Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any

Lisätiedot

Circle Tile Cutter. For maximum security. Disposal ENGLISH. Art. no

Circle Tile Cutter. For maximum security. Disposal ENGLISH. Art. no ENGLISH Circle Tile Cutter Art. no. 30-5045 English Please read the entire instruction manual before using and save it for future use. We apologise for any text or photo errors and any changes of technical

Lisätiedot

Elastic Tow Rope. Safety. Operating instructions. Disposal. Specifications. Art.no Model DP9300IBL. English

Elastic Tow Rope. Safety. Operating instructions. Disposal. Specifications. Art.no Model DP9300IBL. English Elastic Tow Rope Art.no 35-1322 Model DP9300IBL English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text

Lisätiedot

TSA Combination Wire Lock

TSA Combination Wire Lock TS ombination Wire Lock rt.no 40-7045 Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in text or images and any

Lisätiedot

ENGLISH SVENSKA NORSK SUOMI 36-1390. Headset. Headset Headset Kuulokkeet. Ver. 200802. Model: Lunar 600. www.clasohlson.com

ENGLISH SVENSKA NORSK SUOMI 36-1390. Headset. Headset Headset Kuulokkeet. Ver. 200802. Model: Lunar 600. www.clasohlson.com 36-1390 Headset Headset Headset Kuulokkeet ENGLISH SVENSKA NORSK SUOMI Model: Lunar 600 Ver. 200802 www.clasohlson.com Please read the entire instruction manual before using and save it for future use.

Lisätiedot

Solar Garden Light 2-pack

Solar Garden Light 2-pack Solar Garden Light 2-pack Garden Light, solar cell Trädgårdsbelysning, solcell Hagebelysning, solcelle Puutarhavalaisin, aurinkokenno ENGLISH SUOMI NORSK SVENSKA Art.no. 36-4081 Ver. 200912 ENGLISH Solar

Lisätiedot

Fonte 16045SAVA 16045VAVA 16045SAVA 16045VAVA ASENNUSOHJE MONTERINGSANVISNING ASSEMBLY INSTRUCTIONS K16045VAK2 K16045SAK1 K16045K3 K16045K3

Fonte 16045SAVA 16045VAVA 16045SAVA 16045VAVA ASENNUSOHJE MONTERINGSANVISNING ASSEMBLY INSTRUCTIONS K16045VAK2 K16045SAK1 K16045K3 K16045K3 Fonte 16045SAVA 16045VAVA ASENNUSOHJE MONTERINGSANVISNING ASSEMBLY INSTRUCTIONS 16045SAVA K16045SAK1 K16045VAK2 K16045K3 16045VAVA K16045VAK1 K16045VAK2 K16045K3 1 2 900167 LE22SWL003 LE22VWL003 LE18VWL001

Lisätiedot

ARM-519 ARM-520. Fixed wall mount. User guide. Användarhandledning. Käyttöohje. Brugervejledning. Brukermanual

ARM-519 ARM-520. Fixed wall mount. User guide. Användarhandledning. Käyttöohje. Brugervejledning. Brukermanual ARM-19 ARM-20 Fixed wall mount EN SE FI DK NO User guide Användarhandledning Käyttöohje Brugervejledning Brukermanual EN User guide SE Användarhandledning For mounting on concrete and wooden walls, please

Lisätiedot

KÄYTTÖOHJE BRUKSANVISNING

KÄYTTÖOHJE BRUKSANVISNING KÄYTTÖOHJE BRUKSANVISNING Campinglampa Campinglykt Retkivalaisin Ver. 001-200703 Modell/Malli: CC-2782 Nr/Nro: 36-2744 SVENSKA Campinglampa Artikelnummer: 36-2744 Modell: CC-2782 Läs igenom hela bruksanvisningen

Lisätiedot

Sun Chair. Solstol Aurinkotuoli Sonnenstuhl. Fully adjustable

Sun Chair. Solstol Aurinkotuoli Sonnenstuhl. Fully adjustable Sun Chair Solstol Aurinkotuoli Sonnenstuhl BLACK Fully adjustable 1 2 Sun Chair Art.nr. 31-4678 Please read the entire instruction manual before using the product and save it for future reference. We reserve

Lisätiedot

15-metre synthetic winch rope

15-metre synthetic winch rope 15-metre synthetic winch rope Art.no 40-8674 English Mounting 1. Remove the battery leads. 2. Remove the old rope and brush the winch drum clean. 3. Remove the old fairlead and mount the new fairlead into

Lisätiedot

Aerial amplifier, 2 way

Aerial amplifier, 2 way Aerial amplifier, 2 way Art.no 18-8011 Model EU-365A-UK English Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images

Lisätiedot

Screen cleaning kit with sponge and cloth

Screen cleaning kit with sponge and cloth Screen cleaning kit with sponge and cloth Art.no 38-5951 English Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors

Lisätiedot

Assembly Attach the winding handle by screwing it clockwise onto the screw on the side of the housing.

Assembly Attach the winding handle by screwing it clockwise onto the screw on the side of the housing. Ice crusher Art.no 34-1369 Please read the entire instruction manual before use and save it for future reference. Description Simple, easy-to-use hand-powered ice crusher no batteries needed. Crushes ice

Lisätiedot

Floor Dimmer Switch with adaptor plug

Floor Dimmer Switch with adaptor plug Floor Dimmer Switch with adaptor plug Art.no 8-0 Model EMD00A-UK 6-8 EMD00A English Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors

Lisätiedot

Mount the sensor in a suitable location on the ceiling (see last page, fig. 1).

Mount the sensor in a suitable location on the ceiling (see last page, fig. 1). Light Sensor Art.no 36-4908 ENGLISH Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors in text or images and any

Lisätiedot

BRUKSANVISNING KÄYTTÖOHJE

BRUKSANVISNING KÄYTTÖOHJE BRUKSANVISNING KÄYTTÖOHJE Ver. 001-200504 Firewirekort IEEE 1394 PCI Firewirekortti IEEE 1394 PCI Nr/Nro: 32-7172 Modell/Malli: FW3010 SE Presentation Firewirekort (IEEE 1394), snabb överföring upp till

Lisätiedot

Soldering Iron Lödpistolsats Loddepistolsett Juotossarja

Soldering Iron Lödpistolsats Loddepistolsett Juotossarja Soldering Iron Lödpistolsats Loddepistolsett Juotossarja Important! Read the entire instruction manual carefully and make sure that you fully understand it before you use the equipment. Keep the manual

Lisätiedot

Elektronisk Scart-växel SCART-kytkin äänelle ja kuvalle. KÄYTTÖOHJE BRUKSANVISNINGVers: 001-200405

Elektronisk Scart-växel SCART-kytkin äänelle ja kuvalle. KÄYTTÖOHJE BRUKSANVISNINGVers: 001-200405 Elektronisk Scart-växel SCART-kytkin äänelle ja kuvalle KÄYTTÖOHJE BRUKSANVISNINGVers: 001-200405 Nr/Nro: 38-1259 Modell/Malli: S-420R SE Användningsområde Med hjälp av scartväxeln kan du ansluta fyra

Lisätiedot

Decorative LED Figures

Decorative LED Figures Decorative LED Figures Art.no 18-1411, 18-1412, 18-1415, 36-6738, 36-6739, 36-6740 Model XY800-56-26, XY800-48-62, XY800-48-61, XY800-56-26, XY800-48-62, XY800-48-61 ENGLISH Please read the entire instruction

Lisätiedot

INSTALLATIONSGUIDE ASENNUSOHJE. USB 2.0 kort. USB 2.0 kortti

INSTALLATIONSGUIDE ASENNUSOHJE. USB 2.0 kort. USB 2.0 kortti INSTALLATIONSGUIDE ASENNUSOHJE Ver. 001-200303 USB 2.0 kort Modell/Malli FT-UPC-124V Nr/Nro: 32-4468 USB 2.0 kortti SE Läs igenom anvisningen före installation. Vi reserverar oss för ev. text- och bildfel

Lisätiedot

Freestanding Letterbox

Freestanding Letterbox Freestanding Letterbox Art.no 31-5038 Model TX009 Shelf Place the sloping shelf in the desired position, there are three heights to choose from. English Please read the entire instruction manual before

Lisätiedot

Kokplatta Kokeplate Keittolevy

Kokplatta Kokeplate Keittolevy 34-7690 Kokplatta Kokeplate Keittolevy SVENSKA NORSK SUOMI Modell/Malli: HP102-D4 Ver. 2007-01 www.clasohlson.com SVENSKA Kokplatta, art.nr 34-7690, modell HP102-D4 Läs igenom hela bruksanvisningen före

Lisätiedot

USB Charger 2. Safety. Charging. Care and maintenance. Troubleshooting guide. Disposal. Specifications

USB Charger 2. Safety. Charging. Care and maintenance. Troubleshooting guide. Disposal. Specifications USB Charger 2 Art.no 36-5757 Model Vanson SP-10USBi English Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right for any errors

Lisätiedot

BRUKSANVISNING KÄYTTÖOHJE

BRUKSANVISNING KÄYTTÖOHJE BRUKSANVISNING KÄYTTÖOHJE Ver. 003-200311 Nr/Nro: 32-6826 Multiport USB-2.0 för 2,5 HDD USB 2.0 Multiportti 2,5 HDD -asemille Modell/Malli: FT-KUH-K36G SE Beskrivning: Du har nu köpt en produkt som står

Lisätiedot

ver. 001-2006 -11 INSTALLATIONSANVISNING/ ASENNUSOHJE Firewire PC-card Tiedonsiirto-ohjain Artikelnr/nro 32-4968

ver. 001-2006 -11 INSTALLATIONSANVISNING/ ASENNUSOHJE Firewire PC-card Tiedonsiirto-ohjain Artikelnr/nro 32-4968 ver. 001-2006 -11 INSTALLATIONSANVISNING/ ASENNUSOHJE Firewire PC-card Tiedonsiirto-ohjain Artikelnr/nro 32-4968 SE Firewire PC-card 32-4968 Introduktion CardBus (Firewire) håller en säker plats som högeffektiv

Lisätiedot

ENGLI SH. AM/FM Radio. AM/FM-radio SVENSKA NORSK SUOMI. Art.no. Model 18-8104 H5004-BI 38-3245 H5004-D. Ver. 200903. www.clasohlson.

ENGLI SH. AM/FM Radio. AM/FM-radio SVENSKA NORSK SUOMI. Art.no. Model 18-8104 H5004-BI 38-3245 H5004-D. Ver. 200903. www.clasohlson. AM/FM Radio AM/FM-radio ENGLI SH SUOMI NORSK SVENSKA Art.no. Model 18-8104 H5004-BI 38-3245 H5004-D Ver. 200903 www.clasohlson.com ENGLISH AM/FM Radio Art.no. 18-8104 Model H5004-BI 38-3245 H5004-D Please

Lisätiedot

ENGLISH SVENSKA NORSK SUOMI 36-1061. Door Sentinel. Dörrvakt Dørvakt Ovihälytin. Ver. 200801. Model: SH1010. www.clasohlson.com

ENGLISH SVENSKA NORSK SUOMI 36-1061. Door Sentinel. Dörrvakt Dørvakt Ovihälytin. Ver. 200801. Model: SH1010. www.clasohlson.com 36-1061 Door Sentinel Dörrvakt Dørvakt Ovihälytin ENGLISH SVENSKA NORSK SUOMI Model: SH1010 Ver. 200801 www.clasohlson.com Door Sentinel Nr: 36-1061 model: SH1010 Door sentinel with two functions: Entry

Lisätiedot

Network Tester. Product description. Operation. Disposal. Inspecting TP cable (RJ45) and ISDN cable (RJ11)

Network Tester. Product description. Operation. Disposal. Inspecting TP cable (RJ45) and ISDN cable (RJ11) Network Tester Art.no 38-3970 Model TCT-108 English Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images and for

Lisätiedot

Combination Key Box. Operation The lock is preset to the combination 0-0-0-0. The key box is designed for temporary key storage.

Combination Key Box. Operation The lock is preset to the combination 0-0-0-0. The key box is designed for temporary key storage. Combination Key Box Art.no 40-7714, 40-8727 English Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images and for

Lisätiedot

TYÖKALUVAUNU JA YLÄKAAPPI

TYÖKALUVAUNU JA YLÄKAAPPI MEG95 TYÖKALUVAUNU JA YLÄKAAPPI Käyttöohje (Alkuperäisten käyttöohjeiden käännös) FI Onnittelut tämän laadukkaan Meganex-tuotteen valinnasta. Lue käyttöohjeet huolellisesti ennen laitteen käyttöä ja noudata

Lisätiedot

Wireless Optical Mouse Trådlös optisk mus Trådløs optisk mus Langaton optinen hiiri

Wireless Optical Mouse Trådlös optisk mus Trådløs optisk mus Langaton optinen hiiri 38-1479 Wireless Optical Mouse Trådlös optisk mus Trådløs optisk mus Langaton optinen hiiri ENGLISH SVENSKA NORSK SUOMI Model: NB-30 Ver. 200801 www.clasohlson.com ENGLISH Wireless Optical Mouse art. nr:

Lisätiedot

Docking Station, 3.5 /2.5 HDD SATA

Docking Station, 3.5 /2.5 HDD SATA Docking Station, 3.5 /2.5 HDD SATA Art.no 38-4121 Model ZH3519 Please read the entire instruction manual before using the product and save it for future reference. We reserve the right for any errors in

Lisätiedot

34-9208-2. Trolley Case. Resväska Trillekoffert Matkalaukku. Push-button locking tele scopic handle. Four 360 multidirectional wheels

34-9208-2. Trolley Case. Resväska Trillekoffert Matkalaukku. Push-button locking tele scopic handle. Four 360 multidirectional wheels 34-9208-2 Trolley Case Resväska Trillekoffert Matkalaukku Push-button locking tele scopic handle Four 360 multidirectional wheels Trolley Case Made of polycarbonate. Push-button locking telescopic handle

Lisätiedot

Solar Panel Mount. Stativ för solpanel Stativ för solpanel Aurinkopaneeliteline Stativ für Solarmodul. Art.no. 36-4490. English. Svenska. Norsk.

Solar Panel Mount. Stativ för solpanel Stativ för solpanel Aurinkopaneeliteline Stativ für Solarmodul. Art.no. 36-4490. English. Svenska. Norsk. Solar Panel Mount Stativ för solpanel Stativ för solpanel Aurinkopaneeliteline Stativ für Solarmodul English Svenska Deutsch Suomi Norsk Art.no. 36-4490 Ver. 20131029 English Solar Panel Mount Art.no 36-4490

Lisätiedot

HA 15-A AIR HOSE REEL 15 M. HL-TA15 Single arm SLANGVINDA SLANGEVINDE ENGLISH SVENSKA HEAVY-DUTY METAL FRAME WITH AUTO REWIND NORSK SUOMI

HA 15-A AIR HOSE REEL 15 M. HL-TA15 Single arm SLANGVINDA SLANGEVINDE ENGLISH SVENSKA HEAVY-DUTY METAL FRAME WITH AUTO REWIND NORSK SUOMI HEAVY-DUTY METAL FRAME WITH AUTO REWIND SLANGVINDA SLANGEVINDE LETKUKELA SCHLAUCHAUFROLLER Viktig informasjon: Les disse anvisningene nøye og forsikre deg om at du forstår dem, før du tar produktet i bruk.

Lisätiedot

Nätverkskabel USB 2.0 Verkkokaapeli USB 2.0

Nätverkskabel USB 2.0 Verkkokaapeli USB 2.0 KÄYTTÖOHJE BRUKSANVISNING Nätverkskabel USB 2.0 Verkkokaapeli USB 2.0 Modell/Malli: USB-NL2 Nr/Nro: 32-8825 Vers: 002-200312 SE Beskrivning Nätverkskabel för enkel filöverföring mellan datorer med USB

Lisätiedot

Battery-operated LED decoration

Battery-operated LED decoration Battery-operated LED decoration Art.no 36-5902 Model WX-LED20-20WW-1 English Please read the entire instruction manual before using the product and then save it for future reference. We reserve the right

Lisätiedot

Soldering/Branding Kit

Soldering/Branding Kit Soldering/Branding Kit Art.no 18-3006, 30-9936 Please read the entire instruction manual before use and save it for future reference. We reserve the right for any errors in text or images and for making

Lisätiedot

Dok. ID: R-1345 Datum: 090515

Dok. ID: R-1345 Datum: 090515 ( SE ) Instruktion för byte av ben på Base ( DK ) Instruktion i ombytning af støtteben på Base ( NO ) Instruksjon for bytte av støtteben på Basen. ( DE )Anleitung zum Austausch des Stützbeins an der Base

Lisätiedot